
Murray State's Digital Commons Murray State's Digital Commons 

Honors College Theses Honors College 

Spring 4-27-2021 

Sustainable Water Treatment Systems: A Direct Potable Proposal Sustainable Water Treatment Systems: A Direct Potable Proposal 

Kayla Alsup 

Kayla E. Alsup 

Follow this and additional works at: https://digitalcommons.murraystate.edu/honorstheses 

 Part of the Environmental Engineering Commons 

Recommended Citation Recommended Citation 
Alsup, Kayla and Alsup, Kayla E., "Sustainable Water Treatment Systems: A Direct Potable Proposal" 
(2021). Honors College Theses. 89. 
https://digitalcommons.murraystate.edu/honorstheses/89 

This Thesis is brought to you for free and open access by the Honors College at Murray State's Digital Commons. It 
[...]
 This state struggles not only with a regular drought period, but with rising temperatures 

as well.  

Figure 11 shows the trend of rising summer temperatures in New Mexico, with recent spikes to 

be seen in 2010. These increasing temperatures will only further deplete the already strained 

water resource system in Carlsbad, making it the perfect candidate for a DPR system. 

 

 
 

Figure 11. The summer temperatures in New Mexico vary, but have shown a consistent warming 

trend, through the months of June through August, and have a trend of 0.1 degree Farenheit 

increase, per decade. (Confronting Climate Change in New Mexico, 2016) 
 

 

People tend to be more likely to consider an alternative when they are running out of 

options. The trends seen in population growth, regular droughts, and increasing temperatures are 

all contributors to the growing desperation for water in the state. Suggesting a DPR system to the 

community during a time of drought would be a good time to remind people of how desperate 



24 
 

the situation is and get them on board, with time to build the system and have it ready to go 

during the next serious drought. Based on past trends of droughts, there is likely to be one in 

2030 as there tends to be one every 10 years. If planned efficiently, the system could be ready for 

that drought.



 

25 
 

Chapter 3: Water Reclamation Application: A Case Study in Carlsbad, NM 

 

I. Current treatment in place 

 

The city of Carlsbad currently uses the Carlsbad Wastewater Treatment Plant (hereafter 

referred to as the Carlsbad Water Resource Reclamation Plant (CWRRP)) for their wastewater 

treatment is seen in Figure 12. 

Influent entering the plant first goes through a bar screen to separate out any large debris 

and then a fine screen to separate any remaining debris. From there the wastewater goes through 

an aerated grit chamber to further remove heavier particles. Primary clarifiers then remove more 

solids and prepare the water for biological treatment in the aerated basins. The aerated basins have 

anoxic and aerobic zones for nitrogen removal. Secondary clarifiers remove any leftover solids 

from the biological process. The water is then disinfected with UV and discharged into the Pecos 

River or reused on the city golf course and other facilities, an example of direct non potable use. 

Sludge from the primary clarifiers is pumped to primary sludge digesters for anaerobic 

treatment. Activated sludge from the secondary clarifier is sent back to the aeration basins. When 

waste is necessary the sludge is dewatered through a belt thickener and sent to a landfill. 

The current plant processes about 2.5 MGD of sewage but has the capacity to handle as 

much as 6 MGD. (Carlsbad, 2021) Based on census data from the past 20 years, a future population 

equation was utilized, proving that the CWRRP will be able to serve the community and its 

growing population for at least the next 20 years. 

 



26 
 

 

Figure 12. Current Water Reuse Reclamation Plant in Carlsbad, NM. At present, the treated 

effluent is used for reuse on some city properties. Ultimately, the rest of the water is discharged 

into the Pecos River. 



 

27 
 

i. Double Eagle Water System 

The Carlsbad Municipal Water System is owned and operated by the city of Carlsbad. The 

city has two sources of municipal water: the Sheep Draw Well Field primarily, along with the 

Double Eagle Water System (DEWS). “Information from the Eddy County 40-year water plan 

indicates the Sheeps Draw Well Field is susceptible to drought and would result in water shortages 

for the City of Carlsbad.” (United States Department of the Interior BLM, 2011)  Concern for the 

lack of available water in the area and the expected depletion of the Sheep Draw Well Field pushed 

the city to expand their utilization of the DEWS.  

The Double Eagle Water System is a water distribution system that draws from wells, 

originally designed for commercial and industry use, and therefore was equipped with pipes 12 

inches in diameter or less and a roundabout route in the area it was established. Entirely 

reconstructed and finished towards the end of 2020, the new system delivers water to the people 

of Carlsbad in 24” diameter pipes on a direct route. The Double Eagle system is to work side-by-

side with the Sheep Draw Water System to meet the city’s needs. According to Onsurez (2018), 

this doubles the capacity for water delivery in Carlsbad from its current 3 MGD to 6 MGD, with 

the project totaling around $40 million. 

 The City of Carlsbad (2014) also states that it has plans to eventually involve the Tatum 

water system as well, which is north of the Double Eagle System. The Tatum system is believed 

to have the capacity to produce significantly more water than the Double Eagle system, and the 

hope is that it is development will secure Carlsbad’s water production ability into the distant future 

and allow for planned growth.   

While no specific plans have been published in regard to the Tatum system project, it 

demonstrates the city of Carlsbad’s growing need for accessible potable water. The Double Eagle 



28 
 

Water System project cost the city $40 million, and it still is not a sustainable enough source to 

satisfy all of the future needs for Carlsbad. A sustainable DPR system would prevent the city from 

needing to expand their facilities farther outside of city lines, saving money on infrastructure and 

building costs. The CWRRP is located within city limits, providing an opportunity to minimize 

the distance the water would need to travel and reducing the need to lay further piping on land the 

city would need permits for. 

 

ii. Reuse strategies practiced 

 

The current WRRP produces compost from wasted sludge. Using special equipment, the 

sludge is dried out, stockpiled, and prepared to compost, meeting the top class of pathogen 

reduction requirements. The composted sludge is used on city properties and given away to the 

public. (Surface Water Quality Bureau, 2016, p. 6)  The compost has been tested and proven to 

meet the strictest USEPA limits for heavy metals content. This allows for unrestricted use of the 

compost for any horticultural purpose. (Carlsbad, 2021) 

This would suggest that the community of Carlsbad already understands that implementing 

a standard of reuse for their wastewater and its byproduct has the potential for benefit. Figure 12 

shows that a portion of the effluent from the CWRRP is saved to be reused on facilities like the 

city golf course, while the rest is discharged into the Pecos River.  If there are individuals willing 

to take advantage of composted sludge from their local WWTP on a regular basis and are 

comfortable with their wastewater effluent being used to irrigate sports and recreational areas, it 

is likely to think their opposition to DPR would be lower than that of a community without prior 

experience recycling wastewater. 

 

 



 

29 
 

II. Changes proposed 

i. Technical Implementation Information 

While the majority of the current WRRP will remain the same with a few additions, the 

staff will need to be larger. “The staff should include more instrument technicians, computer 

programmers, and mechanics than a typical water/wastewater treatment plant.” (Davis, 2019, p. 

1244). Additional staff will be necessary to run this plant.  

One of the challenges of wastewater reuse is the diversity of options. Plant design should 

reflect the needs of the community in which it will serve; there is no cookie-cutter solution for 

wastewater reuse. Each location comes with a different community, culture, climate, economy, 

and so on. 

The Environmental Working Group (EWG) performed an evaluation on the city of 

Carlsbad’s tap water and found the following contaminants to be within legal limits, but not within 

safe limits. The level of those contaminants in comparison to EWG’s Health Guideline Limits is 

seen  in Table 1. 



30 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

The EWG Tap Water Database (2019) shows that all contaminants can be reduced using 

reverse osmosis. Converting the WRRP in Carlsbad, NM into a DPR system would be feasible 

without the need to modify the system until after the secondary clarifier. Putting a Reverse Osmosis 

(RO) system in between the secondary clarifier and the UV treatment removes salts and organic 

chemicals, providing a barrier for microorganisms. After the last step of the current process, which 

is UV, the system would progress onto the same treatment practices as that of their drinking water: 

filtration and chlorination. This design will add those two processes to the end of the current 

WRRP, as the current water treatment plant in Carlsbad is not equipped to handle the additional 

flow of the WRRP. 

Carlsbad Municipal Water System 

Concentration of Contaminants Identified 

in Tap Water  from 2012-17 

Contaminant Detected 
Above EWG’s Health 

Guideline Limits 

Arsenic 931x 

Bromodichloromethane 7x 

Bromoform 3.7x 

Chromium (hexavalent) 19x 

Dibromo acetic acid 8.3x 

Dibromochloromethane 12x 

Halo acetic acids (HAA5) 3.7x 

Nitrate and nitrite 13x 

Radium, combined (-226 & -228) 2x 

Total trihalomethanes (TTHMs) 23x 

Table 1. The EWG Tap Water Database Concentration of Contaminants in Carlsbad, NM. 

(EWG's Tap Water Database, 2019) Though all contaminants are in the legal limit, the table 

above demonstrates that these containments are not within recommended drinking standards, by 

EWG’s standards. 



 

31 
 

An ultrafiltration system will need to be added as well. “Membrane filters, such as and 

ultrafiltration (UF), exhibit pore sizes in the range from 0.08 to 2 mm for MF and 0.005 to 0.2 mm 

for UF, [in comparison to 10 to 30 m or larger for surface filtration.]”  . (National Research Council 

(U.S.), 2012, pp. 72-73) The current WRRP does not use Chlorination, so that process will need 

to be added, for residual disinfection. This final barrier to microorganisms lasts until the water 

reaches homes and businesses. 

 Figure 13 shows the proposed DPR system for Carlsbad. The following processes will 

need to be added: multimedia filtration, ultrafiltration, reverse osmosis, activated carbon, and 

chlorination. All calculations are shown in Appendix A.  

 



32 
 

 

Figure 13. The proposed Direct Potable Reuse facility for Carlsbad, NM. By adding a few 

advanced processes onto the current WRRP, such as ultrafiltration, reverse osmosis, and 

chlorination, the wastewater is able to be treated to potable standards. 

 

 

 

 

 

 



 

33 
 

Table 2 summarizes the criteria used to the designs of the multi-media filters, 

ultrafiltration, reverse osmosis systems. 

 

 
Table 2. Various design criteria and applications for filtration. (Davis 2019) For this project, the 

specifications for granular filtration, ultrafiltration, and reverse osmosis were used in the 

calculations for designing the plant. 

 

a) Multimedia Filtration 

For multi-media filtration, five 12’ x 24’ filters will be used. Figure 14 shows an example 

of the typical cross section layers for a filter. Three of the filters are necessary based on the 

surface area required, but there will be two additional filtration units to allow for continuous 

operation when backwashing is taking place. 



34 
 

 

Figure 14. Example of cross-sections in a multi-media filter that will be used in the Carlsbad 

DPR facility, prior to ultrafiltration and reverse osmosis. (Hammer & Hammer, 1996) 

b) Ultrafiltration (UF) 

This unit is necessary before reverse osmosis to catch any last contaminants that might 

cause clogging our fouling in the RO unit. The UF unit will operate based on a membrane area of 

50 m2 per module. The total membrane area required comes to about 102,000 ft2 and will require 

a total of about 200 filtrations cylinders, also known as modules. 

 

c) Reverse Osmosis (RO) 

Figure 15 gives a simplified version of the reverse osmosis process. With saline water on 

one side, and fresh water on the other, the water is pushed at high rates of pressure through a 

semipermeable membrane, leaving the salt and unwanted contaminants behind. 



 

35 
 

 

 

Figure 15. A simplification of the three steps of the reverse osmosis process that will be used in 

the Carlsbad DPR facility. (Davis 2019) Through the use of osmotic pressure, freshwater is 

separated for further treatment. 

 

An example of a reverse osmosis membrane is shown in Figure 16, showing the way the 

membrane is wrapped around in layers. The RO system here will require around 8,600,000 ft2 of 

this membrane. Based on other RO units, this would require about 16,000 cylinders to house the 

membrane. 

 



36 
 

 

Figure 16. A reverse osmosis membrane cross section, similar to the one that would be used for 

the DPR facility. (Maynard & Whapham, 2020) While the total area required for the membrane 

is over 8,000,000 ft2, it can be seen in the figure that the membrane is wrapped several times 

around each cylinder. 

 

d) Activated Carbon 

In a typical system, many types of activated carbon are available. To determine the 

appropriate retention bedtime and flux, the break-through  lab test should be run. In this case, 

however general estimates were used. While many sizes of cylinders exist, typical cylinders that 

can be shipped in and don’t need to be put together on site are 8’ to 10’ in diameter. In this case, 

for ease of transportation purposes, a 10’ diameter and 12’ height was chosen. Therefore, a total 

of 16 carbon cylinders will be needed for treatment. 

 

  



 

37 
 

e) Chlorination 

For chlorination, a typical treatment dosage in order to achieve a residual of 1 mg/L 

residual is 10 mg/L of chlorine. A jar test would be needed to confirm the actual doasage. All 

calculations were based on a pH of 7.5 and a temperature of 10 degrees Celsius. The chlorination 

will require a clearwell with a volume of about 75,000 m3 and will require 12,010 pounds of 

chlorine every 30 days. 

 

ii. Social Implementation Information 

 

The most difficult part of DPR is public perception; people aren’t always easily convinced 

that reusing wastewater is safe. Therefore, getting the support of the local community is critical. 

Implementing water reuse on the small scale of the community keeps the concept of water 

conservation on the minds of the people and keeps it as a priority.  

By encouraging the community to practice water conservation habits on an individual 

basis, even with little things like high-efficiency showerheads and toilets, or setting up and 

irrigation schedule instead of watering the lawn every night, it can keep them engaged and 

conscious of their water use. “An analysis of 96 owner-occupied single-family homes in 

California, Washington, and Florida included that the installation of high-efficiency showerheads, 

toilets, and clothes washers reduced household use of municipal water by 10.9, 13.3, and 14.5%, 

respectively.” (Grant, et al., 2012, p. 684) Regular reports from officials regarding the drinking 

water quality of the DPR facility should be made available for community members to access, 

helping to prove the benefits and safety of this sustainable technology.   



38 
 

Chapter 4: Conclusion 

Water must be identified as a renewable resource to be recycled, rather than the linear 

“extract, use, dispose” system we employ now. Socioeconomic factors are essential in potable 

reuse success. Past reuse systems are proof that  the backing of the community will either make or 

break the success of its implementation. Public perception remains the biggest roadblock in 

implementing DPR, but as more communities implement the technology and can testify to its 

safety and feasibility, hopefully others will start to catch on to its benefits 